EO1 CYLINDER HEAD ( SISk )




NO. CODE CN DESCRIPTION EN DESCRIPTION QTY REMARKS
E1-1 11101QK01000-009 SHEISLAHEE Head, cylinder 1
E1-2 09108Q060805 PSS e Stud bolt 2
E1-3 09161Q110801 BRI RubberWasher 1
E1-4 092060080806 TEfIfH8x11 Pin 8x11 2
E1-5 02104Q060355 BEFEM6x35 Bolt M6x35 8
E1-6 02104Q060602 PZFEM6Ex60 Bolt M6x60 2
E1-7 11141QK01000 S Gasket cylinder head 1
E1-8 09206Q110803 TEftH11x16 Pin 11x16 2
E1-9 091680060807 e Y Gasket 2
E1-10 11151QK01000 R Rubber pad 6
E1-11 09159Q080802 SETLAREFMS Nut M8 1
E1-12 091590080804  ZETHEEIMS Nut M8 3
E1-13 05406Q011065 12 M6 Nut M6 2
E1-14 09168Q080807 i Washer 4
E1-15 09482Q000809 K& (CR8E) Spark plug(NGK CR8E) 1
E1-16 11175QK01000-009 1&&EFLIE Cap, inspection 2
E1-17 09280Q290802 OFUFE (3.0x29.5) O-Ring (3.0x29.5) 2
E1-18 09241Q220801 E Plug, head 1
E1-19 26431QK01000 EERFBMENAES Geartachometer driven 1
E1-20 26441QK01000  EEEE Sleeve 1
E1-21 26451QK01000 JHET Oil seal 1
E1-22 09128Q050802 BRETM5x12 Screw M5x12 1
E1-23 09289Q040802 SHEf5x12x18 Oil seal 5x12x18 1
E1-24A 13111QK01010 HEEE Pipe, intake 1
E1-25 09280Q310801 OFUFE (2.4x31.7) O-Ring (2.4x31.7) 1
E1-26 02104Q060165 IRETM6x16 Screw M6x16 2
E1-27 09402Q462007 £ Clamp 1



E02 CYLINDER ( SEI)

NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
E2-1 11210QK01000-009 SEL{AK Cylinder 1
E2-2 09108Q080826 WL L:148 Stud bolt L:148 2
E2-3 09108Q080827 L8R L:153 Stud bolt L:153 2
E2-4 09108Q060824 SLAZHTE L:34 Stud bolt L:34 4
E2-5 05404Q011062 12EMe Nut M6 4
E2-6 11241QK01020 SEZEH Gasket, cylinder 1
E2-7 09206Q110804 TEfIfE11x14 Pin 11x14 2



E03 CRANKCASE ( f81%F )

NO. CODE CN DESCRIPTION EN DESCRIPTION QTy
E3-1 09206Q130803 TEfIfH13%18 Pin 13x18 2
E3-2 6401017002100 fEAABEE Crankcase set 1
E3-3 02104Q060555 BEFEMEX55 Bolt M6x55 4
E3-4 02104Q060605 IRFEM6Ex%60 Bolt M6x60 4
E3-5 02104Q060752 I2FEM6X75 Bolt M6x75 4
E3-6 11319QK01000 EHR Plate 1
E3-7 09124Q060807 1ZFEM6x10 Bolt M6x10 1
E3-8 09404Q066801 £k Clip 1
E3-9 09364Q120803 BRERE:SL Hose, breath 1
E3-10 33860QK01000 sk Lead wire 1



E04 CRANKCASE COVER ( 63 )




NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
E4-1 11340QK01010-009 HEREEHS Cover clutch 1
E4-2 11971QK01000 MBS Lens, oil level 1
E4-3 11482QK01070 HesEnR Gasket, clutch cover 1
E4-4 09206Q130803 TEfIfH13%18 Pin 13x18 2
E4-5 09168Q060807 e Y Gasket 1
E4-6 02104Q060305 B2 M6x30 Bolt M6x30 9
E4-7 02104Q060455 BEFEM6Ex45 BoltM6x45 1
E4-8 09259Q200801 EF Plug, oil filler 1
E4-9 09280Q160802 OBYME (3.1x16.8) O-Ring (3.1x16.8) 1
E4-10 09247Q140803 IRFEM14x12 Plug oil check M14x12 1
E4-11 09168Q130801 S58E Gasket 1
E4-12 11351QK01J60-009  RZEEHES Cover, magneto 1
E4-13 11483QK010200  HLEBHERH Gasket magneto cover 1
E4-14 09206Q090803 EtHx12 Pin 9x12 1
E4-15 02104Q060305 IZFEM6x30 Bolt M6x30 2
E4-16 02104Q060355 1RFEM6x35 Bolt M6x35 2
E4-17 02104Q060405 B2 M6x40 BoltM6x40 2
E4-18 02104Q060505 IRFEM6Ex50 Bolt M6x50 1
E4-19 09247Q120802 PEFEM12x10 Plug, T.D.C M12x10 1
E4-20 09168Q110801 S58E Gasket 1
E4-21 11353QK01000-009 ZEF Plug 1
E4-22 09280Q220801 OZYMB|(3.1x22.7) O-Ring (3.1x22.7) 1
E4-23 11361QK01000 = Cover, engine sprocket 1
E4-24 02104Q050255 BRFEM5%25 Bolt M5x25 1
E4-25 02104Q050355 BEFEM5X35 Bolt M5x35 2
E4-26 92810QMN2000  HEEPEHR Retainer 1



EO5 CRANKSHAFT ( HHAHZEHT )




NO. CODE CN DESCRIPTION EN DESCRIPTION QTyY REMARKS
E5-1 12200QK01000 HHARIZET A% Crankshaft assy 1
E5-2 12111QK01000 EE Piston 1
E5-3 12140QK01000 EEINEES Ring set piston 1
E5-4 12151QK01000 TEEH Pin 1
E5-5 09381Q140801 SRR Circlip 2
E5-6 09262Q280804 A rhiREmE Bearing,RH 28x68x17 1
E5-7 092620350802  ZCANAHEHAR Bearing,LH 35x72x17 1
E5-8 09282Q120801 Pt NES) Oil seal, RH 12x21x7 1
E5-9 16321QK01000 NURZRARENEES Gear oil pump drive 1
E5-10 21111QK01000 HRBRENEES Gear primary drive 1
E5-11 09140Q160804 12Mi16 Nut M16 1
E5-12 09166Q160801 PEBH Lock washer 1
E5-13 09421Q040801 i Key 1
E5-14 12262QK01000 UEEEERT oy Washer 1



E06 STARTER CLUTCH (EiiES8)

NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
E6-1 12611QK01000 =R = Gear, starter idle 1
E6-2 09206Q130804 il Pin 1
E6-3 09180Q130801 HE Spacer 1
E6-4 12600QK01000 BEEGRES Clutch set starter 1
E6-5 03614Q006169 12ETM6x16 Bolt M6x16 3
E6-6 12620QK01000 BEAREAS Gear starter assy 1



EO7 CAM SHAFT VALVE ( Bt S5 R )




NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
E7-1 12711QK01000 [Nl L Camshaft 1
E7-2 12741QK01000 S HHEELD Sprocket 1
E7-3 09202Q050802 $HF5%8 Pin 5x8 1
E7-4 12747QK01000 HEES IR Washer 1
E7-5 09100Q060808 BEFEM6%10.5 BoltM6x10.5 2
E7-6 093900220801 CEYIR C-Ring 1
E7-7 12840QK01000 EERS Arm, valve rocker intake 2
E7-8 09289Q050805 SHE}5.5x11x8.2 Oil seal 5.5x11x8.2 2
E7-9 12931QK01000 S HEERE Retainer, spring 2
E7-10 12861QK01000 T Shaft,rocker arm 2
E7-11 09280Q080803 OFYME]1.9x8.7 O-Ring 1.9x8.7 2
E7-12 09164Q120806 IR Wave washer 2
E7-13 091680060807 e Y Gasket 2
E7-14 09135Q060803 BEFEM6Ex25 Bolt M6x25 2
E7-15 12911QK01000 HSI) Valve, intake 1
E7-16 12912QK01000 HS0TD Valve, exhaust 1
E7-17 12921QK17000 SIINHE Spring set, valve 2
E7-18 12922QK17000 S Spring, valve outer 2
E7-19 12932QK01000 Sl Cotter valve 4
E7-20 12933QK01000 SITHETER Seat spring 2



E08 CAM CHAIN ( BeSESR )

NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
ES-1 12760QK01000 [l Chain,cam shaft drive 1
E8-2 12771QK01000 PEZ SR Guide cam chain 1
E8-3 12811QK01000 PSR EIR Tensioner cam chain 1
ES-4 12812QK01000-016 4Ef£M8x39.5 Bolt M8x39.5 1
E8-5 09168Q080806 B Washer 1
E8-6 12830QK01010-009 pKEERAH Adjuster tensioner 1
E8-7 12837QK01020 KSR E Gasket, adjuster 1
E8-8 01604Q060202 $2FEM6x20 Bolt M6x20 2
E8-9 05420Q022063 HE Spring washer 2



E09 OIL PUMP ( HiHZR )




NO. CODE CN DESCRIPTION EN DESCRIPTION QTyY REMARKS
E9-1 16400QK01000 VUHRAES Pump, engine oil 1
E9-2 16331QK01000 NURZREEH Gear, driven 1
E9-3 09261Q020802 IXzhEE (2.5%x11.8) Pin (2.5x11.8) 1
E9-4 09383Q060801 ERUIR Circlip 1
E9-5 03414Q060251 125TM6x25 Screw M6x25 3
E9-6 16520QK01000 HUHEMNAS Strainer, engine oil 1
E9-7 03414Q350121 #25TM5x12 Screw M5x12 2
E9-8 03014Q060851 #1243 M6x85 Stud bolt M6x85 1
E9-9 05406Q011065 EHAREMe Nut M6 3
E9-10 16523QK01000 TEMEE Cap 1
E9-11 09280Q600801 OBYRE (2.4x60.5) O-Ring (2.4x60.5) 1
E9-12 02204Q060201 BEFEM6Ex20 Bolt M6x20 3
E9-13 09247Q140804 IRFEM14x12 Plug drain M14x12 1
E9-14 091680060810  SaHE Gasket 1
E9-15 16510QK01000 YRS EssHE Filter engine oil 1
E9-16 09280Q130803 OBYRE (1.9x13) O-Ring  (1.9x13) 1
E9-17 09440Q180804  BHEE Spring 1
E9-18 16514QK01000 TR Gasket 1
E9-19 09280Q520801 ORYEE (2.4x52.6) O-Ring (2.4x52.6) 1
E9-20  16512QK01MO00-009 HIEE S Cap 1
E9-21 03014Q060121 SELAREME*12 Stud bolt M6*12 2



E10 CLUTCH (B 588)




NO. CODE CN DESCRIPTION EN DESCRIPTION QTy
E10-1 21200QK01000 EEBRAFRAES Gear assy primary driven 1
E10-2 09181Q200811 BH Washer 2
E10-3 21411QK01000 HERAEE Hub, sleeve 1
E10-4 09140Q160805 INFIREM16 Nut M16 1
E10-5 09168Q160802 (REGEE] Lock washer 1
E10-6 23110QK01000 HEEITAES Rod, push 1
E10-7 21441QK01000 FERRA Plate,drive 5
E10-8 21451QK01000 NI = Plate,driven 4
E10-9 21462QK01000 BEResHER Disk,pressure 1
E10-10 09440Q150802 HEERaE Spring 5
E10-11 09116Q050801 IRFEMS5x16 Bolt M5x16 5
E10-12 09124Q060801 BEFEM6Ex10 Bolt M6x10 1
E10-13 23121QK01000 BAesIE Peace 1
E10-14 23122QK01000 HEEEO BN Camshaft 1
E10-15 09181Q100806 FHE Washer 1
E10-16 09160Q150801 SFAE Washer 1
E10-17 09263Q150807 U TE A E TR Thrust, bearing 1
E10-18 09283Q100804 JHET Oil seal 1
E10-19 21464QK01000 TRZ2M6x25 Screw M6x25 1
E10-20 22117QK01000 1REFMm6 Nut M6 1
E10-21 23271QK01000 HE SR Arm, release 1
E10-22 01604Q060165 1R5TM6x16 Bolt M6x16 1
E10-23 23123QK01000  SHEER Washer 1
E10-24 21251QK01000 HEEARANE Spacer 1



E11 TRANSMISSION ( ZEiEES )




NO. CODE CN DESCRIPTION EN DESCRIPTION QTyY REMARKS
E11-1 24121QK01000 FEil (AaEE) Countershaft 1
E11-2 24359QK01000 R Washer 1
E11-3A 09263Q150805 IRTAM R £ Bearing RH 1
E11-4 05510Q006204 thiF6204EA4H Bearing LH 1
E11-5 24741QK01000 AR Holder, bearing 1
E11-6 03424Q060121 125TM6x12 Screw M6x12 2
E11-7 09262Q200806 HhiEm A im R Bearing , RH 1
E11-8 05530Q006002 HhiEJAM AT i TR Bearing LH 1
E11-9 24741QK01000 AR Holder, bearing 1
E11-10 03424Q060121 125TM6x12 Screw M6x12 2
E11-11 09283Q270803 IXBNAMAES Oil seal , LH 1
E11-12 24751QK01000 IXENA IR Holder oil seal 1
E11-13 01704Q060101 PR2FEM6%10 Bolt M6x10 2
E11-14 09181Q150807 BHE Washer 1
E11-15 05430Q021156 i AR S 15 Circlip 15 1
E11-16 27511QK01000 §EEp428 (NT: 13) Sprocket (NT: 13) 1
E11-17 27531QK01000 = Spacer 1
E11-18 09280Q190804 OBYIR 19*2.4 O-Ring 19%2.4 1
E11-19 09140Q160807 12M16x1.5 Nut M16x1.5 1
E11-20 09167Q200808 LERNEVE] Washer 1
E11-21 09181Q150807 HE Washer’ 1
E11-22 26260QK01000 ot HES Idler pulley 1
E11-23A 24131QK01010 IXE4 Driveshaft 1
F11-24 24120QK01000  FR[EAMES (S HE) Countershaft 1
E11-25A 24130QK01010  IXFHMAES (AER) Driveshaft 1



E12 GEAR SHIFTING ( Z4Y )




NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
E12-1 25211QK01000 TRAY 1 Fork,gear shifting (I) 2
E12-2 25231QK01000 TR Fork gear shifting (III) 1
E12-3 25411QK01000 TRA 4 1 Shaft, fork (1) 1
E12-4 25421QK01000 TR O Shaft fork (II) 1
E12-5 25310QK01000 T AES Cam, gear shifting 1
E12-6 25381QK01000 MECTENER Plate, stopper 1
E12-7 25322QK01000 TR RS MBI R Gear cam driven 1
E12-8 25323QK01000 FrI Pawl, (I) 1
E12-9 25324QK01000 FHIO Pawl, (II) 1
E12-10 09202Q050803 TR Pin 2
E12-11 09440Q040806 FFRimiEsass Spring 2
E12-12 25331QK01000 MECHR Lifter, paw! 1
E12-13 03424Q060121 125TM6x12 Screw M6x12 2
E12-14 25341QK01000 IhECIRIFER Guide, cam 1
E12-15 03424Q060121 #2ETM6x12 Screw M6x12 2
E12-16 25350QK01000 TN EMNIRES Stopper, cam 1
E12-17 09103Q060813 I2FEM6x16 Bolt M6x16 1
E12-18 09181Q060801 HE Washer | 1
E12-19 09440Q110803 IYEC TR EE Spring 1
E12-20 09443Q080801 THSPRAHIEE Spring 1
E12-21 09201Q040802 i Hook 1
E12-22 25351QK01000 (MECTREE Stopper, neutral 1
E12-23 03414Q050205 125TM5%20 Screw M5x20 2
E12-24 04522Q040061 H5F4ax6 Pindx6 1
E12-25 09247Q140803 1R3E Plug, cam stopper 1
E12-26 09168Q130801 S5 E Washer 1
E12-27 25510QK01000 THES Shaft, gear shifting 1
E12-28 09180Q120803 TREHE Spacer 1
E12-29 094440260802 TismHEE Spring 1
E12-30 25671QK01000 TrEEE Stopper, arm 1



NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
E12-31 09283Q120802  ZEARimimES Oil seal 1
E12-32 01102Q060201 PZFEM6%20 Bolt M6x20 1
E12-33 09160Q120002 BEI Washer I 1
E12-34 054300021126 RS RE Circlip 1
E12-35 37720QK01000 TRFFXRAES Terminal base assy 1
E12-36 09280Q260802 ORYEE24x26.2 O-Ring 24x26.2 1
E12-37 09440Q040804 R EES Spring 1
E12-38 09202Q050804 HhEE Contact 1
E12-39 25600QMN2000  THHIFHEE Lever assy 1
E12-40 09181Q250810 SV Washer 1



E13 STARTING MOTOR ( #251EB#1 )

2
NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
E13-1 31100QK01000 EERNEENERL Motor assy starting 1
E13-2 09280Q250804 OFYRE (3*24.5) O-Ring (3*24.5) 1

E13-3 02104Q060305 IEEM6Ex30 Bolt M6x30 2



E14 ELECTRICAL ( EB32(%)

NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
E14-1 32101QK01000 EFHBE Stator assy 1
E14-2 32102QK01000 HLERH Rotor, flywheel 1
E14-3 03434Q050255 1BETM5%25 Screw M5x25 3
E14-4 09125Q040801 125TM 4 x12 Screw M 4 x12 2
E14-5 05404Q021104 IREM10 Nut M10 1
E14-6 05440Q030132 H[F|FE3x13 Key3x13 1
E14-7 32100QK01000 HWEBNAES Magneto 1
E14-8 32900QK01000 ROKERES CDI unit 1
E14-9 09139Q060002 1BETM6x16 Screw M6x16 2
E14-10 1180300010000 QM125-28EF8 Coil assy, ignition 1
E14-11 03451Q350124 1RETM5%12 Screw M5x12 2



E15 ENGINE ASS'Y\CARBURETOR ASS'Y (&ZTHH\{L;iHZE)

EO

NO. CODE CN DESCRIPTION EN DESCRIPTION QTyY REMARKS
E01-1 6102090401502  GSEIFZEEMNL,IFHS, 13T ENGINE ASS'Y 1
E01-2 13200QK01090 1¢iHEs CARBURETOR ASS'Y 1
E01-3 6250001004002  GSHEHE (SR 2E REER COVER 1
E01-5 6260050090000 EEESIEE ARM, CLUTCH RELEASE 1
E01-7 6250047000523  #EEIMFHES (QM200GY) KICK START LEVER 1
E01-10 6201999100000  #&iEEFLiEL PLUG 1



E16 KICK STARTER ( fz/ites]] )




NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
E16-1 6250047000523 ErEE Lever kick 1
E16-2 01604Q080251 12EM8x25 Bolt M8x25 1
E16-3 09283Q160804 JHES Oil seal 1
E16-4 09160Q160807 HEDBE Washer 1
E16-5 26240QK01000 I Lo [ES L A= Gear, starter drive 1
E16-6 09160Q200805 BHE Washer 1
E16-7 26211QK01000 sl Shaft kick starter 1
E16-8 26231QK01000 emEs Ratchet Wheel 1
E16-9 09440Q310802 R FCoREE Spring 1
E16-10 09160Q170804 HE Washer 1
E16-11 26221QK01000 HESE Guide shaft spring 1
E16-12 26212QK01000 e RS spring 1
E16-13 09380Q160803 SEMAEHER Spring 1
E16-14 01704Q080201 I2FEM8x20 Bolt M8x20 2
E16-15 26232QK01000 iR SER Plate 1
E16-16 26233QK01000  SZAHEEISIR Plate 1



F1-BODY COMP.,FRAME\FLOOR STEP (ZEZR\RIE%)

1l

16



NO. CODE CN DESCRIPTION EN DESCRIPTION QTY REMARKS

F1-01 1031400073000 QM250-2XZEZ8 FRAME,PART 1 1
F1-03 7082803010002  IHNINET $B44 RIVET (¢3.0x10) 2
F1-04 1030300030000 QM125-2 & EHHLRHR PLATE,ENGINE RIGHT UP HANGER 2
F1-05 7013008050168  NEIE=IRMRIEESE BOLT,HEX FLANGE(M8x50) 3
F1-07 1030300020000 QM125-2 & EHH3EER PLATE,ENGINE FR.HANGER 1
F1-10 7034310000247  NEIE=IZEES NUT (M10x1.25) 2
F1-11 7013008090168 NEESIERIEREE BOLT,HEX FLANGE (M8x90) 2
F1-13 1041400190000  QM250-2XEIAHIEEAEES BAR COMP.,STEP L. 1
F1-14 1041400200000  QM250-2XEIGHIEHEES BAR COMP.,STEP R. 1
F1-15 7013012030268  NARIEZIRIRIEEE BOLT,HEX FLANGE 2
F1-16 1260700040204  QM125-2VEEHaRIES BAR COMP.,PILLION STEP L 1
F1-17 1260700050204  QM125- 2V GBS BAR COMP.,PILLION STEP ,R 1
F1-18 7012810025267  NEBIE=IRIR TSR BOLT,HEX FLANGE (M10x55) 2
F1-19 1041400120000  QM250-2Xf5FkF HANDLE COMP,PILLION RIDER 2
F1-20 1040400211000  QM125-10KBE&&IE CLAMPER,CLUTCH CABLE 1
F1-21 7012810045267  NEBIE=IRIR TS HEXAGON FLANGE BOLT 1



F2- SWITCH\CABLE\HANDLE\HANDLE LEVER\BRAKE (FFX\SZ\H IE\FIBLRIAT\IER])

F2




NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
F2-1 1040400260000  QM125-3B(E)/5 A1 HANDLE COMP.,STEERING (HIGH HANDLE BAR ) 1  BLACK
F2-1 1130100070000  QM125-2V/5 AR HANDLE COMP.,STEERING (LOW HANDLE BAR) 1  SILVER
F2-2 1260300231000  QMI125- 2K AIBERES GRIP,R.HANDLE 1

F2-3 1260300221000  QM125- 2K AIEIEAR GRIP,L.HANDLE 1

F2-4 1139900008000 it (/) \SLEEEE) WEIGHT BALANCE MASS 2

F2-5 1180300190000 QM125-2FIRIFEFF R4 FRONT BRAKE SWTICH CABLE 1

F2-6 1161000012000 QM125GY-2D{Y3E SPEEDOMETER ASSY 1

F2-7 1180300123000 QM125-10B(B)LAFHEFF X SWITCH COMP.,L. 1

F2-8 1180200110000  QM125-7AZFIE CLUTCH LEVER ASSY 1

F2-9 1141400010000  QM250-2XEIEERIBE DISK BRAKE ASS;Y,FRONT (HIGH HANDLE BAR ) 1

F2-9 1141400011000  QM250-2XBIRRRIZBS DISK BRAKE ASS;Y,FRONT (LOW HANDLE BAR) 1

F2-10 1180300231000 QM125-28FBHFx SWITCH COMP.,R 1

F2-12 7013006012167  NAEIE=IRE TG BOLT,HEX FLANGE (M6x12) 1

F2-13 1280400049000 QM125-2X;H1 % CABLE COMP., THROTTLE ( HIGH HANDLE BAR ) 1

F2-13 1280700010000 QMm125-2Vil[ J% CABLE COMP., THROTTLE (LOW HANDLE BAR ) 1

F2-14 1281000020000  QM125GY-2DE&EZL CABLE COMP.,CLUTCH ( HIGH HANDLE BAR ) 1

F2-14 1281200021000  QM125-2TE&%k CABLE COMP.,CLUTCH ( LOW HANDLE BAR) 1

F2-15 1281400030000  QM250-2XEBfE4% CABLE COMP.,SPEEDOMETER 1

F2-16 1041000070000 QM125GY-2D{FERZZR BRACKET 1

F2-17 1260300330000 QM125-2E 888 N &K CLAMPER,CLUTCH CABLE 1

F2-18 1260200010000 QM125-7AFHRIFE GRIP,L.HANDLE 1

F2-20 7024908020167 A7~ABERIFSRET F45% HEXAGON SCREW,SPEEDOMETER BRACKET 2

F2-21 1260300300000  QM125-23HFFRER RUBBER CUSHION,TORQUE BAR 4



F3 - FUEL TANK\SEAT\REAR CARRIER (jHff\ &\ [51829)




NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
F3-01 1181400152000 QM250-2XE5 KEY SET 1
F3-02 7021805012158  £Z3LuBET SCREW,PAN (M5x12) 2
F3-03 1241400210835  QM250-2X;HFE(BFR) (HO) 1
1241400021501 QM250-2X;AFE(BFR) (HH) FULE TANK, BLACK 1
F3-04 1260300010000 QM125-2;HFE I TR POSITION FIXING WASHER 2
F3-05 1261700020000  HFEEE S ERE CUSHION,UPPER REAR 2
F3-06 1261700010000 RSP TI R E CUSHION,LOWER REAR 2
F3-07 7012406040168  7NAEIE=IZRE BOLT,HEX FLANGE (M6x40) 2
F3-08 7052706222038  NIATBIEAE WASHER ,PLAIN bx6 2
F3-09 1211400012000  QM250-2XEEER SEAT ASS'Y 1
F3-10 1040300130000  QM125-2;HFEFFX COCK ASS'Y,FUEL 1
F3-11 7012806016168 NEESIERIEREE BOLT,HEX FLANGE (M6x16) 2
F3-12 1260300322000 QM125-2iHE TUBE ASS'Y,VACUUM (120mm) 1
F3-13 1260300980000  RIAP7*1.1 CLIP ANNULUS ¢7*1.1 2
F3-14 1260300040000 QaM125-2;HfEERBIE CLIP ANNULUS ®7-®10x20 2
F3-15 1261400050000 QM250-2X;HFa 2= 1mEY LEFT FUEL TANK DECORATE RUBBER 1
F3-16 1261400060000 QM250-2XHfEa2ElmE RIGHT FUEL TANK DECORATE RUBBER 1
F3-17 1221400034002  QM250-2XEEEA RS SEAT COVER ( BLACK ) 1
F3-17 1221400032301  QM250-2XEEERAE (RS SEAT COVER ( ORANGE ) 1
F3-20 7070042012007  +FIHEEIURE] FE& CROSS SCREW, SEAT COVER 2
F3-21 7025006012164  QM250-2XEEEEF PIN,SEAT 2
F3-22 7630208025164  7NFAEKLIRE BEE HEXAGON BOLT,TURNING LIGHT BRACKET 2



F4-CHAIN CASE\CHAIN DRIVE \REAR SHOCK ABSORBER ({i=\its=\[Gi=es 2 Rk)

F4

NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
F4-01 1100400053903  QM125-3B(E)[SRi=E8HES REAR SHOCK ABSORBER 2
F4-02 7050210302538  HEIEHE WASHER,PLAIN (M10) 4
F4-03 7033710000244 EIEER5R NUT,CAP (M10x1.25) 4
F4-04 7050312242538  HEIEHEE WASHER,PLAIN ($12) 4
F4-05 1260300100000 QM125-10B§E5E B (T EX) CHAIN,SLIDE PIECE 1
F4-06 7070042016007 +FEERURE]FES Screw 1
F4-07 1070200040000  §&5% CHAIN DRIVE 1
'A"/ \& N NPE; 2 Pas
F4-08 7111106016167 ;zj EAAFRESRET CROSS BOLT ASSY. CHAIN COVER REAR 2
F4-09 1260300190000 QM125- 255 SRR CUSHION,INNER 1
F4-10 1221000012000 QM125GY-2D5EE (KUH) CASE,UPPER HALF DRIVE CHAIN 1
=/ \FE M7 ¥ g PaN
F4-11 7111106012167 TN RASIRET CROSS BOLT ASSY. CHAIN COVER FRONT 1

L



F5-HEADLIGHT ASSY\METER\TURNING LINHT\TAILLIGHT ASSEMBLY (BUAKT\INFR\EERT\EXT)

Fh




NO. CODE CN DESCRIPTION EN DESCRIPTION QTyY REMARKS
FO5-1 1170400056000  QM125-2BX)T HEAD LIGHT ASSY 1
F05-2 1171000010000  QM125GY-2D@EIZEEMEINT WINKER ASSY L FRONT 1
FO5-3 1171000020000  QM125GY-2DRIAEEAEKT WINKER ASSY R FRONT 1
FO5-4 1171000030000  QM125GY-2Df5 44T WINKER ASSY L REAR 1
FO5-5 1171000040000  QM125GY-2Df5F%EMIKT WINKER ASSY R REAR 1
FO5-6 1171000060000  QM125GY-2DEEXT TAIL LAMP ASSY 1
FO5-7 1041000080000  QM125GY-2DERKT 728 TAIL LAMP BRACKET 1
FO5-8 1260300180000 QM125-2[a ekl CUSHION, REAR FENDER REAR 2
F05-9 7050206181637  HBTELR WASHER,PLAIN (M10) 2
F05-10 7511806016167 +FEXRRLIRETE S BOLT M6x16 2
FO5-11 1261000920000  QM125GY-2Df5 /558 REAR REFLECTOR 1
F05-12 1041400010000  QM250-2XAKTZ 28 BRACKET, HEADLAMP 2
F05-13 1041000110000 QM125GY-2DfS A5 AT 248 BRACKET, REAR TURNING 1
FO5-14 1041000120000  QM125GY-2DfS/C#EMAYTZZ8  BRACKET, REARTURNING LIGHT, R 1
FO5-15 1260200152000  QM125-7AKKTSZZRER RUBBER,HEAD LIGHT BRACKET 2
FO5-16 1041300050205 QM125-10MAKT 2 Z81%E4R~ LINK PLATE,HEAD LIGHT BRACKET

F05-17 7013006020167  NAEIE=IRIE TG HEXAGON FLANGE BOLT 3
F05-18 7032606000147  NAEIE=IRE FEG HEXAGON FLANGE BOLT 13
F05-19 7523706017147  KEARE FF ACORN NUT 2
F05-20 7702208020164  BRE/NFRIEAFHVASIRE §858  HEXAGON BOLT ASSY 2
F05-21 7511806012167  +FKRLIRET FEH CROSS SCREW 6
F05-22 7032606000148  NAE=IRE IEEEE HEXAGON FLANGE BOLT 2



F6-WIRE HARNESS (ZEHB4S)

F6

5
< ‘/ -
— 4 P
-

NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
F6-01 1180400600000 QM125-3B(E)FZ&kTR WIRE HARNESS 1
F6-02 1180300030000  QM125-2fCHh4kEE 28 SWITCH ASS'Y,STARTER 1
F6-03 1180300050000  QM125-2[RJ¢E8 FLASH UNIT 1
F6-04 1180300040000 QM125- 288 ta 588 RECTIFIER COMP.,REGULATOR 1
F6-05 7011006020168 TFEM BRI IEEFE SCREW,PAN (M6x16) 1
F6-06 1180300010000  QM125-2F/EFE COIL COMP.,IGNITION 1
F6-07 7021805012158 +RER S IRE IS 5 SCREW,PAN (M5x12) 2
F6-08 1180300020000  QM125-252 K28 C.D.I. UNIT 1
F6-09 1150000041000  QM125-2EH8;th BATTERY 1
F6-10 7012808016167  NAIE=IRIR TS BOLT,HEX FLANGE (M8x16) 1
F6-11 1181000060000  QM125GY-2DMIN\(E4 000422) HORN 1
F6-12 1180400100000 a1 EiA% LEAD WIRE, STARTING MOTOR 1



F7 - SWING ARM ASS'Y,RR\ARM,RR\REAR FENDER ([53EX\HIF\EHiieR)

F7

10 — @

®—13
®—6
& 1D
NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
F7-01 1041400140000  QM250-2X[5EX (HERY) SWING ARM ASS'Y,RR. 1
F7-02 1220300041000 QM250-2X e iRiRBUER BODY,REAR FENDER, FRONT 1
F7-03 1221400110000 QM250-2X a1 iRIRIGER FENER,REAR 1
F7-04 7012808040167  GB5787-00 2 BOLT M8x40 2
F7-05 7013006016167  7NAIA=IRIRELRM6*16 BOLT M6*16 7
F7-06 1260300180000 QM125-2[a ekl CUSHION,REAR FENDER REAR 2
F7-07 1040300350000  QM125-21F5%RE ADJUSTER 2
F7-08 1080300140000  QM125-2/5 X Af(SHEE) BOLT,RR.FORK PIVOT 1
F7-09 1260300290000  QM125-2§%55iB1R BUFFER, CHAIN TOUCH DEFFENSE 1
F7-10 7032608000147  NAIEZ=IRBIEELR HEXAGON FLANGE BOLT 4
F7-11 7630308050168  7~ATKLIRFRIEEEF HEXAGON BALL HEAD BOLT 2



F8 - MAIN STAND\SIDE STAND (ZE3ZZ8\fl3Z238)

F8
Qo —4 5
; 10
2 —\ > /
> — 11
i 7
8 e
o @ e
-12
NO. CODE CN DESCRIPTION EN DESCRIPTION QTyY REMARKS
F8-01 1041400060000 QM250-2X{llIsz 28 SIDE STAND 1
F8-02 1290300020000 QM125-2{N|57 2888 SPRING A,SIDE STAND 1
F8-03 7640310035267 M=z BRI 1R e T2 2% BOLT,HEX STEP (M10x35) 1
F8-04 7640310035267 INAEBRESG NUT,HEX (M10) 1
F8-05 7013006025107  FNEBIE=IERTEL HEXAGON FLANGE BOLT 2
F8-06 1041400090000  QM250-2XRIZEFAHR (AR PEDAL, REAR BREAK 1
F8-07 1290300031000 QM125- 2R FE KR EE SPRING.BACKWARD,BRAKE PEDAL 1
F8-08 1040300061000 QM125-10BRIZE BRI E SPACER, BRAKE PEDAL BOSS 1
F8-09 7012810055268 BRI EREIRIZEEM10*55%1.25 BOLT, BRAKE PEDAL 1
F8-10 7040020016008 FOEERSE PIN, FR FOOTREST COTTER 1
F8-11 7012406020168  7NFAIRMRIEEEE BOLT 1
F8-12 1040400120000 QM125-2BZHHFF (ER[E) PEDAL COMP.,GEAR CHANGE 1



F9-FRONT WHEEL (Bi%€)

F9

NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
F9-01 1090100510000  BIFEHMA(90/90-17) TIRE,FR.WHEEL 1
F9-02 1090100500000 BIEIAR(90/90-17) TUBE,FR.WHEEL 1
F9-03 1081400012000 QM250-2XBikiBE S WHEEL SUB ASS'Y,FR. 1
F9-04 1081400070908 QM250-2XgiEe RHE COLLAR,FR.R WHEEL SIDE 1
F9-05 1081400060908 QM250-2XBiEcil (S 1RET) AXLE,FR.WHEEL 1
F9-06 1081400052000  QM250-2Xi1HiEREE GEAR BOX ASSY 1
F9-07 1141400020000  QM250-2XREIRENE DISC FRONT AXLE 1
F9-10 1090100999000 A FLAP 1
F9-11 1040200510000 POSITION LIMITER,SPEEDOMETER GEAR 1



F10 - REAR WHEEL(JG%8)

F10

—11

S
>
‘>|»‘ —
4
NO. CODE CN DESCRIPTION EN DESCRIPTION QTyY REMARKS
F10-01 1090100530000  [5%CAHMIR(110/80-17) TIRE,RR.WHEEL 1
F10-02 1081400022000  QM250-2X[E#CHRES WHEEL SUB ASS'Y,RR. 1
F10-03 1070100022000  §&442T CLUTCH,HALF 1
F10-04 7112210030168  NARIRFEMASGIRMSTEAEE  BOLT,SPROCKET,FINAL DRIVE 4
F10-05 1081400090908  QM250-2X[SECACHIE COLLAR,RR.L 1
F10-06 1081400080908 QM250-2Xfe il (SRR AXLE,RR.WHEEL 1
F10-07 1141400030000  QM250-2X/SiERIBE REAR DISK BRAKE,ASSY. 1
F10-08 1081400100908 QM250-2Xfeie RiE COLLAR,RR.R 1
F10-09 1090100520000 5% PIAA(110/80-17) Rear inner tube 1
F10-10 7032608000148  NEEZIRERIEREE NUT,HEX (M14x1.5) 1
F10-11 1090100999000  HPRAIAES FLAP 1
F10-12 1141400040000  QM250-2X[EHERI#E REAR BRAKE DISK 1



F11- AIR CLEANER\EXHAUST MUFFLER\BATTERY COMP BRACKET\AIR CONDITIONING

F11




NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS
F11-01 1040300230000 QMm125-288jths7 28 BATTERY BRACKET 1
F11-02 7012406020168  7NFRIRRRIEEEE BOLT,FLANGE (M6x20) 3
F11-03 1260300060000  QM125-2EEJRSZZRATE BUSH BRACE,BATTERY 3
F11-04 1260300070000 QM125-2E8R 7 2R i RUBBER,BATTERY 3
F11-05 1220300021000 QM125-9BT E&E(&%) TOOL SET BOX 1
F11-06 7031906000148  NFARIREIEHSE NUT,HEX (M6) 3
F11-07 1040300320000  QM125-2=AEER TRIPOD 1
F11-08 1121400011305 0-2X;HAes (T ZiRZaE EXHAUST MUFFLER 1
F11-09 1221400014000  QM125-2XZSEESHE (KRI) AIR CLEANER ASS'Y 1
F11-10 7111906016168  NAFRVASIRIETEARE WASHER BOLT 2
F11-11 1260300891000  EBIRRZ TR (TR ESE) BAND BATTERY 1
F11-12 1590300011000  jHFAEEEH GASKET,EXHAUST 1
F11-13 7024908025167  PI7NFABEESLIRET ELR HEXAGON BOLT 2
F11-14 1040400255000 QM250-2XBh3ZHR HEAT PROOF PLATER,MUFFLER 1
F11-15 1593200030000 QM125T-9EHE g L4 E UPPER GASKET,MUFFLER 1



F12 - FRONT SHOCK ABSORBER\STEERING STEM\BRIDGE,FORK TOP

F12

NO. CODE CN DESCRIPTION EN DESCRIPTION QTyY REMARKS
F12-01 1051400010000  QM250-2XF5 AIFF4E4 STEM COMP.,STEERING 1
F12-02 1051400060000  §HXIEEG LOCKED NUT 1
F12-03 1051400090000 PhLsE DUST PROOF CAP 1
F12-04 1051400130000  QM250-2X;55t HimE A UPPER BEARING,STEM 1
F12-05 1051400140000  QM250-2X;55T T ilA&EM LOWER BEARING,STEM 1
F12-06 1261000910000  QM125GY-2D{lIfz 5928 REFLECTOR 2
F12-07 1101400020000  QM250-2X{EIBAHIHESE SHOCK ABSORBER,FRONT R. 1
F12-08 1101400010000  QM250-2X{ZI B BIR=SS SHOCK ABSORBER,FRONT L. 1
F12-09 1051400060000  QM250-2XEiEIRE} NUT 1
F12-10 1050700100000 QM125-2V/EIBHREm A NUT COVER 4
F12-11 1051400020000  QM250-2X_EEEHR BRIDGE,FORK TOP 1
F12-12 7013006012167  NAIE=IRIR TS BOLT,HEX FLANGE (M6x12) 2
F12-13 7050122361034 BB GASKET 1
1101400020000-01 FORK OIL SEAL 1
1101400020000-02 FORK DUST SEAL 1



F13 - FRONT FENDER\L&R RR.COVER(BI4 R\ A MZE)

F13

- —s
o

c.o>— P

NO. CODE CN DESCRIPTION EN DESCRIPTION QTy REMARKS

F13-01 1041400180000 QM250-2XBIFHetR FRONT FENDER 1

F13-02 7511806016167 o s HSEMO TS oross screw 3

F13-03 1260400090000 QM125-2BEAMSIA CABLE CLIP 1

F13-04 1251400051002  QM250-2XGlIZE(BFR) COVER SUB ASS'Y,R.SIDE 1 BLACK
F13-04 1251400062002  QM250-2XG{lIZE(BFR) COVER SUB ASS'Y,R.SIDE 1 ORANGE
F13-05 1251400041002  QM250-2X == (BFR) COVER SUB ASS'Y,L.SIDE 1 BLACK
F13-05 1251400061002  QM250-2X A MIZ=(BZX) COVER SUB ASS'Y,L.SIDE 1 ORANGE
F13-06 1260300160000  QM125-2{lIZEREIA WASHER RUBBER .UNDER 2

F13-07 1260300170000 QM125-2{lIZE AR D WASHER RUBBER .UNDER 2

F13-08 1041400210000 QM250-2XBIiHRHRZZE (BU) Front fender bracket(front) 1

F13-09 1041400220000 QM250-2XBIFHeIRSZZR (&) Front fender bracket(rear) 1



F14— LABEL\ANNEX (#RhER&FE\FHE)

F14

NO. CODE CN DESCRIPTION EN DESCRIPTION QTyY REMARKS
F14-01 1201000021000 QM125GY-2DAEMEE(FHR)  MIRROR BACK R 1
F14-02 1201000011000  QM125GY-2DAE/GREE(FohR)  MIRROR BACK L 1
F14-05 1260300901000  feFLET BAND WIRE (250mm) 6
F14-06 1263200902000  [EiFLE BAND WIRE (300mm) 2
F14-07 1260300903000  [E#lTr BAND WIRE (245mm) 4



